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TEST REPORT
Application No.: GZEM1904011807CR
Applicant: Zhongshan Transtek Electronics Co., Ltd
Address of Applicant: NO. 23, Jin'an Road, Minzhong, Zhongshan, Guangdong, China
Manufacturer: The same as applicant
Address of Manufacturer:  The same as applicant
Factory: The same as applicant
Address of Factory: The same as applicant
Equipment Under Test (EUT):
EUT Name: Body scale
Model No.: LS102-H
Standard(s) : 47 CFR Part 15, Subpart C 15.247
Date of Receipt: 2019-04-04
Date of Test: 2019-04-12
Date of Issue: 2017-02-17 (For original report: GZEM170100032501)
2019-05-08 (For copy report: GZEM170100032503)
Test Result: Pass

* In the configuration tested, the EUT complied with the standards specified above.

Kobe Jian

Lab Manager
The manufacturer should ensure that all products in series production are in conformity with the product sample detailed in this report.
If the product in this report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new
system complies with all relevant standards. Any mention of SGS International Electrical Approvals or testing done by SGS International
Electrical Approvals in connection with, distribution or use of the product described in this report must be approved by SGS International
Electrical Approvals in writing.
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Revision Record

Version Chapter Date Modifier Remark

01 2017-02-17 Original

02 Copy report: Changed applicant,

manufacturer, factory
2019-05-08 information and added buzzer in
EUT.
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Ricky_Liu /Reviewer Date
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2 Test Summary

Radio Spectrum Matter Part

ltem Standard Method Requirement Result

Radiated Emissions 47 CFR Part 15,
which fall in the Subpart C 15.205 & Pass
restricted bands 15.209

47 CFR Part 15, ANSI C63.10 (2013)
Subpart C 15.247 Section 6.10.5

47 CFR Part 15,
Subpart C 15.205 & Pass
15.209

Radiated Spurious 47 CFR Part 15, ANSI C63.10 (2013)
Emissions Subpart C 15.247 Section 6.4,6.5,6.6

Remark for report GZEM170100032503:
This is a copy report base on GZEM170100032501.

The GZEM170100032503 report was an additional report based on and only valid with the original
report GZEM170100032501.

1. Changed applicant, manufacturer, factory information;
2. Added buzzer in EUT(The pictures between after and before as below);

Considering the added buzzer in product, Radiated Emissions which fall in the restricted bands and
Radiated Spurious Emissions tests were performed to the new EUT in this report.

Therefore new data were performed in this report GZEM170100032503.

Tests for original data please refer to report GZEM170100032501 for details.

After:
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4 General Information

4.1 Details of E.U.T.
Power Supply:
Antenna Gain
Antenna Type
Channel Spacing
Modulation Type
Number of Channels
Operation Frequency

4.2

DC 6.0V

Integral PCB antenna
0 dBi

2MHz

GFSK

40

2402MHz to 2480MHz

Description of Support Units

The EUT has been tested as an independent unit.
4.3 Measurement Uncertainty

Report No.: GZEM170100032503
Page: 6 of 27

RF
No. Item Measurement Uncertainty
1 Radio Frequency +5.5x10-8
2 Duty cycle +0.57%
3 Occupied Bandwidth 3%
4 RF Conducted power +0.68dB
5 RF Power Density +1.50dB
6 Conducted Spurious Emissions 1+1.04dB
. +4.5dB (below 1GHz)
7 RF Radiated Power +4.80B (above 1GH2)
. . o +4.5dB (30MHz-1GHz)
8 Radiated Spurious Emission Test +4.80B (1GHz-18GHz2)
9 Temperature +0.4°C
10 Humidity +1.3%
11 Supply Voltages +1.5%
12 Time 3%

4.4 Test Location

All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou Branch EMC Laboratory,

198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development District,
Guangzhou, China 510663

Tel: +86 20 82155555

Fax: +86 20 82075059

No tests were sub-contracted.
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4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
O NVLAP (Lab Code: 200611-0)

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou EMC Laboratory is accredited by the
National Voluntary Laboratory Accreditation Program (NVLAP/NIST). NVLAP Code: 200611-0.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST, or any
agency of the Federal Government.

® ACMA

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory can also perform testing for the
Australian C-Tick mark as a result of our NVLAP accreditation.

® SGS UK(Certificate No.: 32), SGS-TUV SAARLAND and SGS-FIMKO

Have approved SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory as a supplier of
EMC TESTING SERVICES and SAFETY TESTING SERVICES.

® CNAS (Lab Code: L0167)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been assessed and in
compliance with CNAS-CL01:2006 accreditation criteria for testing laboratories (identical to

ISO/IEC 17025:2005 General Requirements) for the Competence of Testing Laboratories.
® FCC Recognized 2.948 Listed Test Firm(Registration No.: 282399)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration 282399, May 31, 2002.

® FCC Recognized Accredited Test Firm(Registration No.: 486818)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been accredited and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Designation Number: CN5016, Test Firm Registration Number:
486818, Jul 13, 2017.

® Industry Canada (Registration No.: 4620B, CAB identifier: CN0052)

SGS-CSTC Standards Technical Services Co., Ltd., has been registered by Innovation Science and
Economic Development Canada for Wireless Device Testing laboratories to test to Canadian radio
equipment requirements. Registration No. 4620B, CAB identifier: CN0052.

® VCCI (Registration No.: R-12460, C-12584, G-10449 and T-11179)

The 10m Semi-anechoic chamber and Shielded Room of SGS-CSTC Standards Technical Services
Co., Ltd. have been registered in accordance with the Regulations for Voluntary Control Measures with
Registration No.: R-12460, C-12584, G-10449 and T-11179 respectively.

o CBTL (Lab Code: TL129)

SGS-CSTC Standards Technical Services Co., Ltd., E&E Laboratory has been assessed and fully
comply with the requirements of ISO/IEC 17025:2005, the Basic Rules, IECEE 01 and Rules of
procedure IECEE 02, and the relevant IECEE CB-Scheme Operational documents.
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4.6 Deviation from Standards
None

4.7 Abnormalities from Standard Conditions
None
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Equipment List
Radiated Emissions which fall in the restricted bands
Equipment Manufacturer Model No Invilr:ory Cal Date |Cal Due Date
EMI Test Receiver Rohde & Schwarz ESIB26 EMCO0522 | 2019-01-20 | 2020-01-19
EMI Test Receiver Rohde & Schwarz ESCI EMCO0056 | 2019-01-20 | 2020-01-19
Chamber cable HangTianXing N/A EMC0542 | 2017-06-30 | 2019-06-30
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9160 EMC2025 | 2016-09-08 | 2019-09-07
Bi-log Type Antenna Schaffner -Chase CBL6112B EMCO0524 | 2016-09-08 | 2019-09-07
Bi-log Type Antenna Schaffner -Chase CBL6143 EMC0519 | 2017-05-04 | 2020-05-03
Horn Antenna 1GHz- SCHWARZBECK
18GHz MESS-ELEKTRONIK BBHA 9120D | EMC2026 | 2016-09-09 | 2019-09-08
1GHz-26.5 GHz Pre- Agilent 8449B EMCO0521 | 2019-01-07 | 2020-01-08
Amplifier
Amplifier HP 8447F EMC2065 | 2018-06-01 | 2019-05-31
Pre-Amplifier MHE648A ANRITSU CORP MH648A EMC2086 | 2018-11-19 | 2019-11-18
Active Loop Antenna EMCO 6502 EMCO0523 | 2018-03-05 | 2020-03-04
High Pass
Filter(915MHz2) FSY MICROWAVE | HM1465-9SS | EMC2079 | 2019-01-11 | 2020-01-10
2.4GHz Filter Micro-Tronics BRM 50702 EMC2069 | 2019-01-11 | 2020-01-10
10m Semi-Anechoic ETS N/A EMCO0530 | 2017-06-18 | 2019-06-18
Chamber
966 Anechoic Chamber C.RT 9m x 6m x 6m | EMC2142 | 2017-12-19 | 2019-12-18
MXE EMI Receiver Keysight N9038A EMC2139 | 2018-11-19 | 2019-11-18
EXA Signal Analyzer Keysight N9010A EMC2138 | 2018-11-19 | 2019-11-18
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9168 | SEM003-18 | 2016-06-29 | 2019-06-28
Test Software E3 Audix Ver.6.120110a | GZE100-61 N/A N/A
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Radiated Spurious Emissions
Equipment Manufacturer Model No Invi;::ory Cal Date |Cal Due Date
EMI Test Receiver Rohde & Schwarz ESIB26 EMCO0522 | 2019-01-20 | 2020-01-19
EMI Test Receiver Rohde & Schwarz ESCI EMCO0056 | 2019-01-20 | 2020-01-19
Chamber cable HangTianXing N/A EMCO0542 | 2017-06-30 | 2019-06-30
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9160 EMC2025 | 2016-09-08 | 2019-09-07
Bi-log Type Antenna Schaffner -Chase CBL6112B EMC0524 | 2016-09-08 | 2019-09-07
Bi-log Type Antenna Schaffner -Chase CBL6143 EMC0519 | 2017-05-04 | 2020-05-03
Horn Antenna 1GHz- SCHWARZBECK
18GHz MESS-ELEKTRONIK BBHA 9120D | EMC2026 | 2016-09-09 | 2019-09-08
1GH2-26.5 GHz Pre- Agilent 8449B EMCO0521 | 2019-01-07 | 2020-01-08
Amplifier
Amplifier HP 8447F EMC2065 | 2018-06-01 | 2019-05-31
Pre-Amplifier MHE648A ANRITSU CORP MH648A EMC2086 | 2018-11-19 | 2019-11-18
Active Loop Antenna EMCO 6502 EMCO0523 | 2018-03-05 | 2020-03-04
High Pass
Filter(915MHz2) FSY MICROWAVE | HM1465-9SS | EMC2079 | 2019-01-11 | 2020-01-10
2.4GHz Filter Micro-Tronics BRM 50702 EMC2069 | 2019-01-11 | 2020-01-10
10m Semi-Anechoic ETS N/A EMC0530 | 2017-06-18 | 2019-06-18
Chamber
966 Anechoic Chamber C.RT 9m x 6m x 6m | EMC2142 | 2017-12-19 | 2019-12-18
MXE EMI Receiver Keysight N9038A EMC2139 | 2018-11-19 | 2019-11-18
EXA Signal Analyzer Keysight N9010A EMC2138 | 2018-11-19 | 2019-11-18
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9168 | SEM003-18 | 2016-06-29 | 2019-06-28
Test Software E3 Audix Ver.6.120110a | GZE100-61 N/A N/A
General used equipment
Equipment Manufacturer Model No Invi;::ory Cal Date |Cal Due Date
DMM Fluke 73 EMCO0006 | 2018-07-20 | 2019-07-19
DMM Fluke 73 EMCO0007 | 2018-07-19 | 2019-07-18
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Radio Spectrum Matter Test Results

Radiated Emissions which fall in the restricted bands
Test Requirement 47 CFR Part 15, Subpart C 15.205 & 15.209
Test Method: ANSI C63.10 (2013) Section 6.10.5
Measurement Distance: 3m
Limit:
Frequency(MHz) (microvoltsimeter) e mters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an
average detector, the peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of modulation.

6.1.1 E.U.T. Operation

Operating Environment:

Temperature: 24.9 °C Humidity: 55.4 % RH Atmospheric Pressure: 1020  mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with GFSK
modulation

6.1.2 Test Setup Diagram

S0MHz-1GHz Above 1GHz
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6.1.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a
3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of
the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the
maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did
not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.
Remark 1: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

Remark 2: For frequencies above 1GHz, the field strength limits are based on average limits. However,
the peak field strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation. For the emissions whose peak
level is lower than the average limit, only the peak measurement is shown in the report.

Level=Read Level + Antenna Factor + Cable Loss - Preamp Factor

Unless atherwise agresd in wriding, this document is issued by the Company subject ta its General Conddions of Serdcs prrted
mwarkaad, avallabla on ragunst ar accessible at bilp:ihwaw sgs. comdand Teems-and-Candilons aspx and, tor eleciranle fermad decumants,
subject b Terma and Condtiona for Eletranic Dacumanlz a e e B GO uﬁg—g: -Copdiliang Tarma-e-Documenl Aaps.
Atention is drawn fo the limAation of linbdéity, indemnification anc junsdiction issues defined therain. Any holder of this document is
advisad that information contained narean rafacts the Gompany's firdings at tha ma of (s inbereantion unl:[ ard within tha limits of
Client's inatructana, il ary. The Company's sale raspongibly is 1o ila Slienl and this docuemenl deas pal axcenerdle pastios o 4
transaction from exercissng all thair righds and obligatons uncer the transaclicn dooumaents, Thiz document cannat be reproduced
axcapt in full, witheut prior whisten appreval of the Sempany, Any unauthorized altaration, fargery or falsification of tha conbant or
appeararse of this documer ia unlawlul and aMerdess may be progecaled o the Tullael axisnt of 1hs law, Unless athesyise slated (ks
rosufls shown in I:-|I:I 1u|s-. reqort refor anky ta the sampbais) tastad ard such sampleis) are retained far 30 days ﬂi'llj'.

Aftantiom: To chiéck tha authanticity of teeding linspaction rapar & ceriillenin, plaasa contacd 14s at ialaphlnne; |AE-TS5] 8307 {443

remail: CH.Decoheckisqs.cam i i
-|m1nr£.nm St P, g B & ooy Deveopren D, Qe Cied 590663 | (BE-201 B2155585 | (B6-20) B2075068  www.sgaqroup com.cn
P -7 - R E A SR 1968 R SI06ES | IBG-SN|E2E55E5 1 (B6-D0)BATH0RE Egechinadlegs.com

Mambar of the 5G5S Group (5G5S 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM170100032503
Page: 13 of 27

Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 2316.868 31.97 26.25 5.83 37.44 25.81 54.06 -28.19 HORIZIONTAL Average
2 231e.888 47.12 26.25 5.83 37.44 48.96 74.00 -33.04 HORIZONTAL Peak
3 239@.90@ 34.35 20.43 4.88 37.42 28.24 54.00 -25.70 HORIZONTAL Average
4 23090.800 48.97 26.43 4.88 37.42 42.86 74.80 -31.14 HORIZOMTAL Peak
5 2483.588 33.71 26.58 5.23 37.48 28.12 54.80 -25.8B HORIZONTAL Average
6 2483.58@ 46.80 26.58 5.23 37.40 41.21 74.9@ -32.79 HORIZOWTAL Peak
7 2506.908 32.29 26.68 4.95 37.39 26.45 54.86 -27.55 HORIZONTAL Awverage
8 2506.0608 47.58 26.6080 4.95 37.39 41.66 74.86 -32.34 HORIZONTAL Peak

Mode:a; Polarization:Vertical, Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 2316.968 34.48 26.25 5.83 37.44 28.24 54.06 -25.76 VERTICAL Awverage
2 231e.888 47.14 26.25 5.83 37.44 48.98 74.00 -33.82 VERTICAL Peak
3 239e@.90@ 35.20 26.43 4.88 37.42 29.89 54.00 -24.91 VERTICAL Awverage
4 23090.800 47.19 26.43 4.88 37.42 41.88 74.80 -32.92 VERTICAL Peak
5 2483.588 34.91 26.58 5.23 37.48 29.32 54.80 -24.68 VERTICAL Average
6 2483.58@ 46.94 26.58 5.23 37.40 41.35 74.0@ -32.65 VERTICAL Peak
7 2506.808 32.27 26.68 4.95 37.39 26.43 54.86 -27.57 VERTICAL Awverage
8 2506.008 47.56 26.60 4.95 37.39 41.72 74.8@ -32.28 VERTICAL Peak
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Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:High

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 2316.868 32.76 26.25 5.83 37.44 26.68 54.06 -27.48 HORIZIONTAL Average
2 231e.880 45.46 26.25 5.83 37.44 48.30 74.00 -33.70 HORIZONTAL Peak
3 2396.90@ 35.09 260.43 4.88 37.42 29.58 54.00 -24.42 HORIZONTAL Average
4 2390.800 47.52 26.43 4.88 37.42 41.41 74.80 -32.59 HORIZOMTAL Peak
5 2483.588 52.58 26.58 5.23 37.48 46.99 54.80 -7.81 HORIZONTAL Average
6 2483.58@ 6£7.29 26.58 5.23 37.40 61.79 74.00 -12.208 HORIZOWTAL Peak
7 2506.908 34.79 26.68 4.95 37.39 28.95 54.86 -25.05 HORIZONTAL Awverage
8 2506.0608 47.58 26.680 4.95 37.39 41.66 74.86 -32.34 HORIZONTAL Peak

Mode:a; Polarization:Vertical; Modulation:GFSK; ; Channel:High

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 2316.888 32.45 26.25 5.83 37.44 26.29 54.06 -27.71 VERTICAL Awverage
2 231e.888 47.16 26.25 5.83 37.44 41.8e 74.00 -33.88 VERTICAL Peak
3 239e@.90@ 2.0l 260.43 4.88 37.42 26.50 54.00 -27.5@ VERTICAL Average
4 23090.800 47.18 26.43 4.88 37.42 48.99 74.80 -33.61 VERTICAL Peak
5 2483.588 54.49 26.58 5.23 37.48 48.98 54.80 -5.18 VERTICAL Average
6 2483.588 654.42 26.58 5.23 37.40 58.83 74.0@ -15.17 VERTICAL Peak
7§ 2506.8908 31.11 26.68 4.95 37.39 25.27 54.86 -28.73 VERTICAL Awverage
8 2506.0608 46.84 26.6080 4.95 37.39 41.8@ 74.86 -33.00 VERTICAL Peak
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6.2 Radiated Spurious Emissions
Test Requirement 47 CFR Part 15, Subpart C 15.205 & 15.209
Test Method: ANSI C63.10 (2013) Section 6.4,6.5,6.6
Measurement Distance: 3m
Limit:
Frequency(MiH) e anengthyy | Messrement dtance
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an
average detector, the peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of modulation.
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6.2.1 E.U.T. Operation
Operating Environment:
Temperature: 24.9 °C Humidity: 55.4 % RH Atmospheric Pressure: 1020  mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with GFSK

modulation
6.2.2 Test Setup Diagram

Gound Rriereece Hase

L T — | 'H“-" % Tori Bvcabver (15 | ﬁ"’ | ?

Tarmin s T ared Rotirarss Plans

Teat Racuver

T F
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6.2.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a
3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of
the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the
maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did
not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the
worst case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The
basic equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor — Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 18GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are attenuated
more than 20dB below the limit need not be reported.

4) For frequencies above 1GHz, the field strength limits are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. For the emissions whose peak level is
lower than the average limit, only the peak measurement is shown
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Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Lewel Line Limit Pol/Phase Remark

MHz dBuV dB/m dB dB dBuv/m dBuV/m dB

38.962 31.89 12,22 @.87 29.83 13.55 48.80 -26.45 HORIZONTAL QP
53.318 28.45 12.78 @.59 20.49 12.33 4b.80 -27.67 HORIZONTAL QP
121.976 29.04 11.62 @.93 29.48 12.79 43.58 -38.71 HORIZONTAL QP
ige.649 29.21 12,67 1.34 29.48 13.82 43.58 -29.68 HORIZONTAL QP
513.633 39.26 18.44 2.27 20.62 38.35 45.80 -15.65 HORIZONTAL QP
893.857 28.69 23.95 2.86 28.78 26.80 46.090 -19.26 HORIZOWTAL QP

Ch o R

Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit Ower
Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark
MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 4884.517 34.94 38.79 5.87 36.94 34.66 54.06 -19.34 HORIZOWNTAL Average
2 4Be4.517 48.35 38.79 5.87 36.94 48.87 74.00 -25.93 HORIZONTAL Peak
3 ©346.436 31.89 33.78 0.97 36.99 35.63 54.090 -18.37 HORIZONTAL Average
4 5340.436 44.75 33.76 6.97 35.99 48.49 74.80 -25.51 HORIZOMTAL Peak
S 7286.389 35.78 35.45 7.34 36.93 41.64 54.80 -12.36 HORIZONTAL Average
6 7286.389 48.66 35.45 7.34 36,93 54,52 74,80 -19.48 HORIZONTAL Peak
7 B638.399 38.8@ 36.280 V.96 36.95 37.21 54.86 -16.79 HORIZONTAL Average
8 B8638.399 44.57 36.28 7.96 36.95 51.78 74.8@ -22.22 HORIZOMTAL Peak
9 9688.151 328.595 37.51 8,15 37.88 39.53 54.88 -14.47 HORIZONTAL Average
18 oSe@5.151 45.46 37.51 .15 37.88 54.84 74.80 -19.96 HORIZONTAL Peak

11 12818.548 24.87 39.58 18.67 37.28 37.84 54.80 -16.16 HORIZONTAL Average
12 12810.548 41.73 39.58 16.67 37.20 54.78 74.80 -19.30 HORIZONTAL Peak
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Mode:a; Polarization:Vertical; Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Lewel Line Limit Pol/Phase Remark

MHz dBuV dB/m dB dB dBuv/m dBuV/m dB

39.962 29.92 12,22 @.87 29.83 12.38 48.80 -27.582 VERTICAL QP
49,359 23.37 12.99 8.8l 20.5@ 12.47 4p.89 -27.53 VERTICAL QP
62.871 23.66 11.89 @.61 29.45 11.71 48.80 -25.29 VERTICAL QP
126.277 31.85 11.52 B8.92 29.48 14.89 43.58 -29.41 VERTICAL QP
157.e87 27.66 13.37 1.25 20.48 12.88 43.50 -38.62 VERTICAL QP
a99.7268 29.14 23.92 2.87 28.75 27.18 46.98 -18.82 VERTICAL QP

Ch o R

Mode:a; Polarization:Vertical, Modulation:GFSK; ; Channel:Low

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 3881.333% 38.52 29.81 7.89 36.92 38.80 54.00 -23.260 VERTICAL Awverage
2 3B81.333 45,83 29,81 7.89 36,92 45.91 74.80 -28.99 VERTICAL Peak
3 4304.0907 37.41 38.79 2.87 36.94 37.13 54.0@ -16.87 VERTICAL Awverage
4 4384.867 58.12 38.79 £.87 36.94 49.84 74.806 -24.16 VERTICAL Peak
5 7285.989 48.19 35.45 7.34 36.93 46.85 54.80 -7.95 VERTICAL Average
6 7285.989 57.83 35.45 7.34 36.93 62.89 74,80 -11.11 VERTICAL Peak
7 B248.885 29.88 36.38 8.21 36.92 37.39 54.86 -16.561 VERTICAL Awverage
8 B8248.865 44.45 36.38 8.21 36.92 52.84 74.86 -21.96 VERTICAL Peak
9 9688.371 29.98 37.51 8.15 37.88 38.56 54.88 -15.44 VERTICAL Average
18 oSe@85.371 45.58 37.51 .15 37.88 54.88 74.80 -19.92 VERTICAL Peak

11 12818.27@ 27.82 39.58 18.67 37.28 48.79 54.80 -13.21 VERTICAL Average
12 12810.278 42.87 39.58 168.67 37.280 55.84 74.80 -18.16 VERTICAL Peak
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Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:middle

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 4884.151 34.69 38.95 6.86 36.95 35.55 54.06 -18.45 HORIZONTAL Average
2 4B34.151 47.48 38.95 6.86 36.95 48.26 74.00 -25.74 HORIZONTAL Peak
3 elo4.841 33.86 3I3.8@ 6.92 36.99 3F6.79 54.00 -17.21 HORIZONTAL Average
4 5194.841 48.67 33.88 6.92 35.99 51.68 74.80 -22.40 HORIZOMTAL Peak
5 7326.267 37.22 35.74 7.39 36.92 43.43 54.86 -18.57 HORIZONTAL Average
6 7326.267 49.48 35.74 V.39 326.92 55.61 74.0@ -18.329 HORIZOWTAL Peak
7 B663.484 29.20 36.22 7.95 36.96 356.41 54.86 -17.59 HORIZONTAL Average
8 B8663.484 45.54 36.22 7.95 36.96 52.73 74.86 -21.25 HORIZOMTAL Peak
& 9768.151 32e.45 37.74 B.37 37.89 39.47 54.88 -14.53 HORIZONTAL Average
18 9768.1%1 45.53 37.74 8.37 37.99 54.55 74.00@ -19.45 HORIZONTAL Peak

11 12218.748 27.46 39.21 18.98 37.86 468.59 54.80 -13.41 HORIZONTAL Average
12 12219.748 42.25 39.21 16.98 37.86 55.38 74.80 -158.62 HORIZONTAL Peak

Mode:a; Polarization:Vertical, Modulation:GFSK; ; Channel:middle

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 3867.831 32.89 29.22 7.68 36.91 32.89 54.86 -21.11 VERTICAL Awverage
2 3B67.831 45.55 29.22 7.69 36,91 45.55 74.00 -28B.45 VERTICAL Peak
3 4884.151 33.17 38.95 6.86 36.9% 34.83 54.00 -19.97 VERTICAL Awverage
4 4584.151 45.29 38.95 6.86 36.95 49.15 74.86 -24.85 VERTICAL Peak
5 7325.749 42,85 35.74 7.39 36.92 49.86 54.86 -4.94 VERTICAL Average
6 7325.749 53.67 35.74 V.39 326.92 59.88 74.00 -14.12 VERTICAL Peak
7 8416.584 31.34 36.15 8.87 36.93 38.63 54.88 -15.37 VERTICAL Awverage
8 B8416.584 45.62 36.15 g.87 36.93 52.91 74.88 -21.89 VERTICAL Peak
9 9688.8918 3@.32 37.51 8.15 37.88 38.98 54.8@ -15.19 VERTICAL Average
18 oSees5.818 45.69 37.51 .15 37.88 54.27 74.80 -19.73 VERTICAL Peak

11 12818.85%8 23.12 39.58 18.67 37.28 41.89 54.88 -12.91 VERTICAL Average
12 12810.858 42.32 39.58 16.67 37.20 55.29 74.80 -18.71 VERTICAL Peak
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Mode:a; Polarization:Horizontal; Modulation:GFSK; ; Channel:High

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 45952.983 36.73 31.85 7.84 36.96 38.66 54.06 -15.34 HORIZONTAL Average
2 4959.933 47.53 31.85 V.84 36.96 49.46 74.00 -24.54 HORIZONTAL Peak
3 e322.136 31.14 33.68 0.97 36.99 34.80 54.00 -19.20 HORIZONTAL Average
4 B£322.136 45.38 33.68 6.97 365.99 49.84 74.80 -24.96 HORIZOMTAL Peak
5 7446.914 42.63 35.92 7.43 36.92 49.86 54.80 -4.94 HORIZONTAL Average
6 7446.914 53.39 35.92 7.43 36,92 59.82 74,80 -14.18 HORIZONTAL Peak
7§ B738.852 32.76 36.38@ 7.98 36.96 48.88 54.896 -13.92 HORIZONTAL Awverage
8 8738.852 45.63 36.38 7.98 36.96 52.95 74.86@ -21.85 HORIZOMTAL Peak
9 9928.39%e 32.53 37.92 8.63 37.18 41.98 54.808 -12.82 HORIZONTAL Average
18 9928.39¢ 45.98 37.92 8.63 37.18 55.43 74.00 -18.57 HORIZONTAL Peak
11 12488.958 29.25 38.93 11.17 36.98 42.45 54.88 -11.55 HORIZONTAL Average
12 124980.958 44.72 38.93 11.17 36.98 57.92 74.80 -16.858 HORIZONTAL Peak

Mode:a; Polarization:Vertical; Modulation:GFSK; ; Channel:High

ReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Lewvel Lipe Limit Pol/Phase Remark

MHz dBuV dB/m dB dé dBuv/m dBuv/m dE
1 4960.993 36.27 31.85 7.84 36.96 38.20 54.06 -15.86 VERTICAL Awverage
2 4968.993 49.98 31.85 7.84 36,96 51.83 74.00 -22.17 VERTICAL Peak
3 e322.136 30.78 33.68 0.97 356.99 34.44 54.06 -19.56 VERTICAL Average
4 B£322.136 44.68 33.68 6.97 35.99 48.34 74.80 -25.66 VERTICAL Peak
5 7439.749 48.92 35.92 7.43 36.92 47.35 54.80 -6.65 VERTICAL Average
6 /439,749 53.98 35.92 7.43 36.92 60.41 74,80 -13.59 VERTICAL Peak
7 8789.516 38.11 36.35 8.82 36.97 37.51 54.068 -16.49 VERTICAL Awverage
8 8789.516 44.88 36.35 g8.82 356.97 52.28 74.88 -21.72 VERTICAL Peak
9 9928.151 29.98 37.92 .63 37.1@ 39.43 54.88 -14.57 VERTICAL Awverage
18 9928.1%1 45.81 37.92 8.63 37.1@¢ 54.45 74.00 -19.54 VERTICAL Peak
11 12488.618 26.61 38.93 11.17 36.98 39.81 54.89 -14.19 VERTICAL Average
12 12480.616 41.71 38.93 11.17 36.98 54.91 74.80 -19.89 VERTICAL Peak
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7 Photographs

7.1 Radiated Emissions which fall in the restricted bands Test Setup
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7.2 Radiated Spurious Emissions Test Setup
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7.3 EUT Constructional Details

Unless atherwise agresd in wriding, this document is issued by the Cnrnpan:.l uuh]n-d bu Its Gnnuru] Conddions of Serdca prirted
weariaad, avallabln on regunst ar accessible at bitpe w5 I camdan Temm fwﬂmmnlcfmﬂﬂdmumnnu
subiject bo Termd apd Conddiana for Elestranic Docuirants L
Atention is drawn o the limdation of linbidy, md-umrn‘l'll:ulun and junsdic
advisad that infarmatian containgd marean rafacts the Company's Tirdings af he 1|n1n af fis |I1NI'~'BI'|1IDﬂ Dnl!{' and within tha limits of
Clieant's instructans. il ary. The Company's sale responsibsly is 1o s Clieal and this docemenl deas nal axcnerale parties 5o a
transaction from exercissng all thair righis and obligatons uncar the transadlicn doouments. This document cannat be reproduc
axmcapt in full, withcat prior writhen approval of the Gempany, Any unauthorized altaration, "ﬂﬂli")' ar falsification of tha conbant or
appeararce of this dacumerd ia unlawful and aMendera may be proseculsd ta the Tullast axisnt of the law, Unless otheswise glated (ks
rosufls shown in this test report redor anky ta the sampda(s) tasted and such samplais) are resaino g far 340 days on

.
Afcantion: Ta check tha authenticity of tealing lnspaciion rapar & cerbificaio. please contact us at telaphone; [BE-TS5] 307 1443,
or ematl: CH.Deccheckisgs.cam

& dOCUmesn 5

Ptk L T ",:
‘f f:nbﬂn‘-iT:m‘m:ﬁ@

':-33-[: 300 Ll | Mot Kech . Sk P, Gadnipo Bz Rehwoky Devecpreni Doded Glrethoy, 0 590663 | (B6-20) B2165565 | (B6-20) B20TE068  wwe, E0SrouD com.cn
Gszrigin F E s | RE - -BIFEATHEHSE SN 1968 HER: 510663 | (BA-20) B21G5SE5 1 (BA-00)B2075068 sga.chinafiieps.com
T

Mermber of the SG5 Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM170100032503
Page: 25 of 27

Unless atherwise agresd in wriding, this document is issued by Ihu Cnrnpan:.l subject ta its General Conddions of Serdcs prrted
weariand, avallabln on raguast ar nc:ﬂnlhlnaﬂ!‘l'n"uww Terms-anc-Candilons aspx and fprnlmmnlcfurmﬂdmumnnu.
subiject b Termd apd Conddiana for Elestranic B - || =

Atention is drawn to the limAdation of linbdty, in smridication anc jur 5 document is
advisad that infarmatian containgd marean rafacts the Company's Tirdings af he 1II11lil l:fl' s |I1NN!H1IDﬂ DHIT' ll'-'d within tha limits of
Clieant's instructans. il ary. The Company's sale responsibsly is 1o s Clieal and this docemenl deas nal axcnerale parties 5o a
transaction from exercissng all thair righds and obligatons uncer the transaclicn dooumaents, Thiz document cannat be reproduced
axcapt in full, witheut prior wrishen appreval of the Sempany, Any unauthorized aliaration, "C'Hlﬂf)' ar talsification of tha conbant or
appeararce of this dacumerd ia unlawful and aMendera may be proseculsd ta the Tullast axisnt of the law, Unless otheswise glated (ks
rosufls shown in this tost report m‘lur-unl{bmh-a sampéa(s) tastad and such samplais) are retained far 30 days only.

Afcantion: Ta check tha authenticity of tealing lnspaciion rapar & cerbificaio. please contact us at telaphone; [BE-TS5] 307 1443,
or email: CH.Doccheckfsgs.cam

HoT ey i St o, Gt B Bk Deveopmnl Do St 0 590663 | (BE-20) B2165585 | (B6-20) BVSCE8 www.Egagron com.cn
FIE - - R ER S 106 S B 510563 | (B6-20)B21B55E5 1 (B6-20)BA0TS0RE sga.chinaiisge.com
|

Mermber of the SG5 Group (SGS SA)



1uL-1

SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM170100032503
Page: 26 of 27

Unless atherwise agresd in wriding, this document is Inuud by the Compan uuh]n-d ta Its Gnnuru] Conddions of Serdca prirted
pvariand, avallabla on ragunst or accessible at hitp:) ar Tam niitian fnrnlmmnlchnnnidn-n-umnnu
subiject b Termd and Conddiona for Elestranic Docuira i K I! v
Atention is drawn 1o the limAation of linbdtity mdummﬂ:ulun an unsdio
Advisad that Informatian ceabaingd harean rilhil:l!lthi Company's firdings atﬂw fima of fis |I'INI‘~'!H1IDﬂ l:lrII!t' Il'lﬂ 'ﬂﬂﬂlln lf'l! limits ﬂ'l'
Clieant's instructans. il ary. The Company's sale responsibsly is 1o s Clieal and this docemenl deas nal axcnerale parties 5o a
transaction from exercissng all thair righis and obligatons uncer the transaclicn doouments, This document cannat be mpmdu:n-d
axcapt in full, witheut prior wrishen appreval of the Sempany, Any unauthorized aliaration, hrﬂnrr ar talsificatlen of tha conbant ar
appeararce of this dacumerd ia unlawful and aMendera may be proseculsd ta the Tullast axisat of the law, UI'I|BE$ stheryiss sated ba
rosufls shown in this tost report nrllr-unl{ ta the sampdars) tastad and such samplais) are retainod for 340 days only.

Aftantiam To check tha authanticft teaiing linspaciion rapar & certiflcata, plaase contact s at :nlnnl-unv |RE-TH5] 3307 {443,

or ematl: CH.Deccheckisgs.cam

o135 e i et o o oo & Bk Deveopmeni Dol Svesho, Oy 59D6ES | (B6-20) B2165585 | (B6-201) B0T068 wiw.z0s0roun com.cn
'I'H FH B AT E S S 106 WUER: SI06ES RG-S B21EASES 1 [AG-20) RA0TS06E sge.chinaflaps com

Mermber of the SG5 Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM170100032503
Page: 27 of 27

--End of Report—
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